

# Test Report

No.: EG180903010T01MVer.1

Date: Sep.04,2018

Page1 of 4

**Applicant** : Artistic Toys & Promotions LLC.  
**Address** : 1405 South Albert St. Allentown, PA 18103, USA  
**Sample Name** : 6"Baby Paper and Baby Paper Book  
**Quantity** : /  
**Model** : 447/484  
**Item No./Lot No.** : /  
**Supplier** : NINGBO SAIJU IMPORT AND EXPORT CO., LTD.  
**Requested Age Grading** : 0+  
**Age Group Applied in Testing** : 0+  
**Country of Origin** : /  
**Country of Destination** : /  
**Received Date** : Sep.03,2018  
**Testing Period** : Sep.03,2018 ~Sep.04,2018

## Test Summary

No.	Test Item	Test Conclusion
1	Mechanical and physical properties&Flammability	Pass
2	Migration of certain elements	Pass

Remark: Pass: meet the requirement; Fail:Doesn't meet the requirement;N/A: Without conclusions or provide test results only.

Signed for and on behalf of  
EMTEK (SUZHOU) CO., LTD

Prepared by: Cody  
Xu qi wen , Cody  
Assistant Engineer

Reviewed by: Damon  
Du Shi, Damon  
Technical supervisor

Approved by: Mickey  
Yuan Qi, Mickey  
Authorized signatory  
Sep.04,2018

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



# Test Report

No.: EG180903010T01MVer.1

Date: Sep.04,2018

Page2 of 4

## Sample Description:

No.	Sample Number	Sample Name	Supplier Address
01	EG18090301001	6"Baby Paper and Baby Paper Book	No.358 Zhangxin Nanlu, Xiaolin Town, Cixi City, Ningbo, China
01.1	EG18090301001.1	6"Baby Paper	/
01.2	EG18090301001.2	Baby Paper Book	/

## Summary of Test Results

### 1. Mechanical and physical properties

#### 1.1 Test Method: ASTM F963-17

#### 1.2 Test Result:

Clause	Clause Description	Result	Conclusion
		EG18090301001	
4	Safety Requirements	--	--
4.1	Material Quality	Have no unclean and infestation materials under the visual	Meet
4.2	Flammability	Pass(see note)	Meet
4.3	Toxicology	--	--
4.4	Electrical/Thermal Energy	--	--
4.5	Sound-Producing Toys	Not Sound-Producing Toys	N/A
4.6	Small Objects	--	--
4.6.3	Toys and games that are intended for use by children who are at least three years old but less than six years of age	Have no small objects	Meet
4.7	Accessible Edges	Have no accessible, potentially hazardous sharp edges	Meet
4.8	Projections	Have no potentially hazardous projections	Meet
4.9	Accessible Points	Have no hazardous sharp points	Meet
4.14	Cords, Straps, and Elastics	Pass	Meet
5	Labeling Requirements	--	--
5.1	Federal Government Requirements	Pass	Meet
5.2	Age Grading Labeling	Pass	Meet

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



# Test Report

No.: EG180903010T01MVer.1

Date: Sep.04,2018

Page3 of 4

**Note:**FLAMMABILITY TESTING PROCEDURE FOR FABRICS

Ref: ASTM F963-17 Section 4.2

Method used: Federal Hazardous Substances Act (FHSA) 16 CFR 1610

Requirement:

Sampling 2×6inches specimens 5pcs

Specimens are acceptable if:

- (1) All specimens either did not ignite, ignited but self-extinguished, or any combination thereof.
- (2) Average burn time is 3.5 s or greater.

Result: The sample was ignited and the burning time is 38s.

## 2. Migration of certain elements

### 2.1 Test Method: ASTM F963-17 Section 8.3

### 2.2 Test Instrument:

Instrument Name	Manufacturer	Instrument Model
ICP-OES	Agilent	720

### 2.3 Test Result: Limit according to ASTM F963-17 Section 4.3.5

Test Item	Total Lead (Pb)	Soluble								
		Antimony (Sb)	Arsenic (As)	Barium (Ba)	Cadmium (Cd)	Chromium (Cr)	Lead (Pb)	Mercury (Hg)	Selenium (Se)	
Limit	100	60	25	1000	75	60	90	60	500	
Unit	mg/kg									
MDL	5	5	5	5	5	5	5	5	5	
Result	01.1	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
	01.2	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.

### 2.4 Note:

- N.D. = Not Detected (Less than MDL)
- MDL= Method Detection Limit

\*\*\* To next page \*\*\*

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



# Test Report

No.: EG180903010T01MVer.1

Date: Sep.04,2018

Page4 of 4

## 3. Sample photo



If part or all of the items in the test report out of the scope of CMA accreditation, the test report only for client's requirement, scientific researching ,teaching or internal quality control.如检测报告中部分或全部项目不在实验室资质认定能力范围内, 则该报告仅作为客户委托、科研、教学或内部质量控制等目的使用。

The test report is effective only with both signature and specialized stamp. Without written approval of EMTEK, this report can't be reproduced except in full. The result(s) shown in this report refer only to the sample(s) tested.检测报告无批准人签字及“报告专用章”无效, 未得 EMTEK 书面同意, 不得部分复制本报告。本报告检测结果仅对受测样品负责。

\*\*\* End of Report \*\*\*

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.